



# TEST CERTIFICATE

## NOSE AND EYE COMPONENTS

**Applicant:** Mr D. Cook of Just Crafts (Wholesalers) Ltd  
Stitchery House  
London Road  
Stroud  
Glos.

**Samples:** 65 samples

**Received:** 19th August, 2013

*I hereby certify that these samples have been tested to, and found to comply with:*

EN 71-3:2013 Toxicity

Signed   
G. S. Kirkland

Date: 23rd August, 2013

This statement forms the first sheet of the 3 page Test Report 33081901 that is attached and relates only to the sample(s) tested.

This report shall not be reproduced without the prior written approval by MTS (UK) Ltd.

### Modern Testing Services (UK) Limited

118 Lupton Avenue, Leeds, West Yorkshire, LS9 6ED

Tel (44) 0844 556 5596 / 0113 240 7011 Fax: (44) 0113 240 9350 Email: [info@mts-uk.co.uk](mailto:info@mts-uk.co.uk) Website: [www.mts-uk.co.uk](http://www.mts-uk.co.uk)

Registered Company 7337435

VAT Registration Number: 997452852

# TEST REPORT

## For: NOSE AND EYE COMPONENTS

### Applicant

Mr D. Cook  
Just Crafts (Wholesalers) Ltd  
Stitchery House  
London Road  
Stroud  
Glos.  
GL6 8HN

### Tests requested

EN 71-3:2013 Toxicity

Number of samples: 65 packs received on 19th August, 2013.

Supplied in plastic bags in visibly undamaged condition.



### Product Description

A selection of 65 plastic eyes in various sizes and colours and various styles of black plastic noses.

**RESULTS**    **PASS**    EN 71-3:2013 Toxicity

Prepared by G. S. Kirkland    Date: 23rd August, 2013

Signature: *G. Kirkland*

Authorised on behalf of MTS  
by G. S. Kirkland, Lab. Manager Date: 23rd August, 2013

Signature: *G. Kirkland*

Page 1 of 3 pages.

This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.

## EN 71-3:2013 Toxicity

**Category III - Scraped off material****PASS**

Red nose plastic.  
Black nose plastic.  
Shiny black nose plastic.  
Colourless 'googly' eye plastic.  
Transparent orange eye plastic.  
Colourless eye plastic.  
Black whisker polymer.

The analyses showed levels of total tin released of less than the limit of 12 mg/kg applicable to organotins expressed as tributyl tin.

The analyses showed levels of total chromium released of less than the limit of 460 mg/kg applicable to chromium III.

The analyses showed levels of total chromium released of less than the limit of 0.2 mg/kg applicable to chromium VI.

~~~End of page~~~

Method of test: EN 71-3:2013 Toxicity

ANALYSIS RESULTS

Date of test: 22/08/13

Samples marked \* were sieved, those marked # were centrifuged. Details of additional acid required to lower pH and solvent used for extraction appear in [ ] in sample description.  
 Deviations from standard method: pH of conventional polymers and textiles not checked; samples only filtered if required to prevent ICP blockages.  
 Solid to acid extractant ratio exceeded 1:50 with sample weights below 100 mg and when additional acid was used to lower pH.  
 Quantities of soluble metals determined by inductively coupled plasma spectroscopy.

| Category 3                      | Metals  | Al    | Sb  | As  | Ba    | B     | Cd  | Cr     | Co  | Cu   | Pb  | Mn    | Hg  | Ni  | Se  | Sr    | Sn    | Zn    |
|---------------------------------|---------|-------|-----|-----|-------|-------|-----|--------|-----|------|-----|-------|-----|-----|-----|-------|-------|-------|
|                                 | Limits  | 70000 | 560 | 47  | 18750 | 15000 | 23  | 460.2  | 130 | 7700 | 160 | 15000 | 94  | 930 | 460 | 56000 | 18000 | 46000 |
| Sample description              | Wt (Mg) |       |     |     |       |       |     |        |     |      |     |       |     |     |     |       |       |       |
| Red nose plastic                | 207     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | < 0.01 | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Black nose plastic              | 205     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | 0.04   | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Shiny black nose plastic        | 231     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | 0.02   | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Colourless 'googly' eye plastic | 131     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | 0.03   | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Transparent orange eye plastic  | 215     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | < 0.01 | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Colourless eye plastic          | 214     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | 0.02   | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | < 5   |
| Black whisker polymer           | 215     | < 5   | < 5 | < 1 | < 5   | < 5   | < 1 | 0.07   | < 5 | < 5  | < 5 | < 5   | < 1 | < 5 | < 5 | < 5   | < 1   | 36    |
| END OF SAMPLES                  |         |       |     |     |       |       |     |        |     |      |     |       |     |     |     |       |       |       |

